
 

 

 

Budd Inlet Treatment Plant 

Master Planning Update 

Prepared for  

LOTT C lean Water A l l iance  

Olympia,  WA 

May 6,  2020  



 

 

701 Pike Street, Suite 1200 

Seattle, WA 98101 

 

Budd Inlet Treatment Plan Master Planning Update 

Prepared for  

LOTT C lean Water A l l iance,  

May 6,  2020 

 

 

 

 
 



 

 

 

ii 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

Table of Contents 

List of Figures .............................................................................................................................................. iv 

List of Tables ................................................................................................................................................ v 
[...]
Alternatives and Approach .................................................................................................. 4-10 

Preliminary Cost Summary .................................................................................................. 4-11 

Risk and Benefit Assumptions ............................................................................................ 4-11 

Screening Result .................................................................................................................. 4-11 

Final Evaluation ................................................................................................................... 4-12 

Recommendation ................................................................................................................ 4-12 

 Summary .............................................................................................................................. 4-13 

5.  High-Level Assessments ...................................................................................................................5-1 

 Climate Change .......................................................................................................................5-1 

 STEP/Septage Receiving ........................................................................................................5-6 

 Biosolids Disposition ..............................................................................................................5-7 

 Solids Thickening ....................................................................................................................5-9 

Problem   ...............................................................................................................................5-9 

Alternatives .............................................................................................................................5-9 

6.  Future Site Planning ..........................................................................................................................6-1 

 2050 Site Plan ........................................................................................................................6-1 

B Avenue  ...............................................................................................................................6-4 

Parcel B   ...............................................................................................................................6-5 

 Transportation .........................................................................................................................6-6 

7.  Capital Improvements Plan ..............................................................................................................7-1 

8.  Limitations .........................................................................................................................................8-1 

Appendix A: Cost Estimates ...................................................................................................................... A-1 

Appendix B: Site Maps ............................................................................................................................. B-1 
 



BITP Master Plan Update Table of Contents 

 

 

iv 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

List of Figures 

Figure 2-1. Existing process flow schematic of the BITP ........................................................................2-2 

Figure 2-2. BITP Facility layout .................................................................................................................2-3 

Figure 3-1. Headworks Facility .................................................................................................................3-2 

Figure 3-2. EQ basins (hatched) ...............................................................................................................3-3 

Figure 3-3. Primary clarifiers ....................................................................................................................3-4 

Figure 3-4. Aeration basins ......................................................................................................................3-5 

Figure 3-5. Blower building .......................................................................................................................3-6 

Figure 3-6. Secondary clarifiers ...............................................................................................................3-7 

Figure 3-7. UV disinfection .......................................................................................................................3-8 

Figure 3-8. BIRWP .....................................................................................................................................3-9 

Figure 3-9. Solids thickening ................................................................................................................. 3-10 

Figure 3-10. Digesters ........................................................................................................................... 3-11 

Figure 3-11. Dewatering ........................................................................................................................ 3-12 

Figure 3-12. Cogeneration ..................................................................................................................... 3-13 

Figure 3-13. North and South scrubbers .............................................................................................. 3-14 

Figure 3-14. Centrate storage and handling ........................................................................................ 3-16 

Figure 3-15. Septage receiving ............................................................................................................. 3-17 

Figure 3-16. BITP outfalls ...................................................................................................................... 3-18 

Figure 4-1. Layout of centrate treatment approaches at BITP...............................................................4-3 

Figure 4-2. Comparison of secondary process capacity expansion alternatives ..................................4-5 

Figure 4-3. Phased implementation of wet weather treatment systems ........................................... 4-10 

Figure 5-1. Standby power .......................................................................................................................5-2 

Figure 5-2. Renovation of electrical switchgear with elevated pad to reduce flooding risk .................5-3 

Figure 5-3. Wet weather ...........................................................................................................................5-5 

Figure 5-4. Proposed septage receiving facility ......................................................................................5-7 

Figure 5-5. Schematic representation of 90 gallons per minute thermal evaporation system ...........5-8 

Figure 6-1. 2050 site plan ........................................................................................................................6-2 

Figure 6-2. Fish and Wildlife Parcel .........................................................................................................6-3 

Figure 6-3. Parcel A ...................................................................................................................................6-4 

Figure 6-4. B Avenue.................................................................................................................................6-5 

Figure 6-5. Parcel B ..................................................................................................................................6-6 

Figure 6-6. Transportation ........................................................................................................................6-7 



BITP Master Plan Update Table of Contents 

 

 

v 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

 

List of Tables 

Table 2-1. Current NPDES limitations at the BITP ..................................................................................2-4 

Table 2-2. Service Area Population, Flow, and Load Projection Summary............................................2-5 

Table 3-1. Summary of Capacity Expansion and Upgrade Projects Projected for BITP, 2020–2050 

 .......................................................................................................................................................... 3-19 

Table 3-2. Projected Timing of Major Renovation Needs .................................................................... 3-19 

Table 4-1. Comparison of Centrate Treatment Approaches...................................................................4-2 

Table 4-2. Secondary Clarifier Costs- Comparative Costs ......................................................................4-6 

Table 4-3. Wet Weather Costs—Comparative Costs ...............................................................................4-8 

Table 4-4. Digester Costs—Comparative Costs .................................................................................... 4-11 

Table 5-1. Septage Receiving Flows ........................................................................................................5-6 

Table 7-1. Projects to be Added to the CIP ..............................................................................................7-1 

Table 7-2. Capacity or Upgrade Projects already identified in the long-range CIP ...............................7-2 

Table 7-3. Renovation and Replacement Projects to be Added to the CIP ...........................................7-2 

 

  



BITP Master Plan Update Table of Contents 

 

 

vi 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

List of Abbreviations 

µg/L micrograms per liter 

BIRWP Budd Inlet Reclaimed Water Plant 

BITP Budd Inlet Treatment Plant 

BOD biological oxygen demand 

CEPT chemically enhanced primary treatment 

cf cubic feet 

CARRB centrate and RAS reaeration basin 

CSO combined sewer overflow 

DAF dissolved air flotation 

DAFT dissolved air flotation tank 

EQ equalization 

GBT gravity belt thickener  

gpd  gallons per day  

IPS influent pump station 

lb/d pound(s) per day 

lb/ft2/d pound(s) per square foot per day 

lb/ft3/d pound(s) per cubic foot per day 

LM linear mixing 

LOTT  LOTT Clean Water Alliance 

MG million gallons 

mgd million gallons per day 

MgCl2  magnesium chloride 

ml milliliter 

MWRWP Martin Way Reclaimed Water Plant 

NPDES National Pollutant Discharge Elimination 

System 

RAS return activated sludge 

RDT rotary drum thickener 

SLR sea level rise 

STEP septic tank effluent pumping 

THP thermal hydrolysis process 

TIN total inorganic nitrogen 

TSS total suspended solids 

UGA urban growth area 

UV ultraviolet 

WAS waste activated sludge 

 



 

 

 

1-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

Section 1 

Introduction 

The LOTT Clean Water Alliance (LOTT) is responsible for wastewater management services for the 

urban areas of Lacey, Olympia, and Tumwater in north Thurston County, Washington. The Budd Inlet 

Treatment Plant (BITP, Plant) is LOTT’s most valuable capital asset and is the focus of this master 

planning update. Located in downtown Olympia, BITP is a Type 2 Essential Public Facility 

(OMC18.04.060) providing wastewater treatment capacity and reclaimed water production for the 

LOTT service area.  

In the 1990s, LOTT adopted a “highly managed” approach to wastewater planning. The highly 

managed approach features annual assessments of capacity, performance, and goal setting. These 

assessments have allowed LOTT to dynamically manage its capital program in response to changes 

in influent flows, loads, and regulatory needs. The assessments fulfill planning requirements, in lieu 

of periodic Facility or Comprehensive Plans that would typically be required in each regulatory permit 

cycle. 

In 2006, LOTT published the Budd Inlet Treatment Plant Master Plan. The purpose of the 2006 

Master Plan was to recalibrate LOTT’s long-range planning direction, given the recent completion of 

the Martin Way Reclaimed Water Facility in Lacey and the Budd Inlet Reclaimed Water Plant at the 

BITP. The 2006 Plan envisioned the construction of two additional satellite reclaimed water facilities 

as a way of reducing discharges to Budd Inlet, reducing the load to the BITP, and reducing flow 

through sections of the collection system. 

Since 2006, LOTT has undertaken a number of upgrade projects at the BITP that culminated with an 

ongoing upgrade to the secondary process. LOTT is also undertaking the first comprehensive set of 

upgrades and replacements at the Martin Way Reclaimed Water Facility. With these developments, 

and with a changing set of regulatory drivers for both wastewater discharge and reclaimed water 

disposition, LOTT has commissioned this first phase of work to update master planning. This phase 

focuses its attention on the BITP and presents a long-term road map to providing wastewater 

treatment capacity at this location. The Update presents a vision of what the BITP may look like at 

service area build out, and how the utility will continue to produce a high-quality product given the 

projected increase in influent flows and loads. 

Future phases of master planning will address overall system capacity, with a focus on reclaimed 

water production capacity at BITP and at the Martin Way Reclaimed Water Plant and options for an 

updated regional reclaimed water strategy.  

 



 

 

 

2-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

Section 2 

Background 

This section provides background for this Update. It includes details on BITP’s history, design, 

regulatory status, and planning horizon. 

 History  

The BITP was originally built in 1949 as a primary treatment facility. As a primary plant it removed 

approximately 50 to 60 percent of incoming pollutants. In the early 1980s, the City of Olympia 

expanded the plant site and upgraded to secondary treatment, which effectively removed 90 to 95 

percent of the incoming pollutants. In 1994, LOTT completed a nutrient removal expansion which, in 

addition to increasing the removal rate up to 98 percent, also allowed for seasonal nitrogen removal. 

Tertiary treatment was added in 2004, with the completion of a 1.5 million gallons per day (mgd) 

Class A Reclaimed Water Facility.  

Changes since 2004 include construction of a new primary clarification facility, upgrades to the 

secondary clarifiers, a new dewatering facility, and a centrate storage and handling facility. Currently, 

LOTT is completing a major upgrade to its UV disinfection system and is about to begin a major 

renovation of its secondary biological process.  

 Design 

The BITP’s rated design criteria were established as part of the 1994 nutrient removal upgrades. The 

design criteria, as listed in its National Pollutant Discharge Elimination System (NPDES) permit, 

include: 

• Maximum month design flow: 28 mgd 

• Maximum day design flow: 55 mgd 

• Peak hourly design flow: 64 mgd 

• Maximum month biological oxygen demand (BOD) load: 37,600 pounds/day (lb/d) 

• Maximum month total suspended solids (TSS) load: 35,100 lb/d 

The BITP was designed to remove BOD and TSS year-round and remove nitrogen from April through 

October. A large portion of the sewer system in Olympia consists of combined sewers, which cause 
[...]
up screenings to two washer/compactor units.  



BITP Master Plan Update Section 3 

 

 

3-2 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

 

Figure 3-1. Headworks Facility  

After screening, wastewater enters two aerated grit channels that remove large inorganic and 

organic particles. Grit collects in hoppers at the bottom of each tank and is removed by 10 grit 

pumps. Grit is conveyed to the grit screening/handling room where the grit is processed through two 

cyclone separators and grit washer/classifiers. Washed grit is stored in hoppers and then hauled 

offsite. Liquid supernatant from the separator and classifier is recycled to the plant influent splitter 

box. De-gritted sewage overflows from the grit tanks into two influent wet wells.  

The influent pump station pumps flow via a pair of 30-inch force mains to the primary clarifiers. 

The only projected capacity limitation in the headworks system is related to the influent pump 

station. The pump station works in concert with the flow equalization basins to manage peak wet 

weather flow events. This limitation will be discussed in the following section. 

The headworks facility was constructed in 1983, with major upgrades to the screens in 2002 and to 

the grit tanks in 2016. Replacement of the grit cyclone separators is currently planned for 2020. A 

large-scale renovation of the headworks is projected for 2038. A more extensive facility re-build is 

projected for 2058 when the original structure will be 75 years old. 



BITP Master Plan Update Section 3 

 

 

3-3 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

 Equalization Basins 

Five equalization (EQ) basins provide up to 2.5 MG of storage. The tanks fill in series as determined 

by the elevation of the internal weirs. The north EQ basins have the option of filling from the bottom 

of the wet wells rather than over the weirs. This adds the flexibility to flow pace during the summer 

months.  

The EQ basins were constructed in 1983 and are located deep underground. The digesters, the 

South Scrubber, and portions of other facilities have been constructed on top of the EQ basins. 

The EQ basins shown in Figure 3-2 have been maintained, as needed, since construction. A major 

renovation is projected in approximately 20 years, with a more expansive re-build required in 2058.  

The capacity of the BITP to manage peak wet weather events is currently linked to the operation of 

the influent pump stations and the EQ basins. As flows increase, these systems will become 

increasingly limited. Previous studies have estimated that, as currently configured, these systems 

will not have adequate capacity to manage wet weather flows to an acceptable level of risk in the 

future. For this reason, a comprehensive assessment of wet weather flows and performance is 

included in Section 4.3 of this report. 

 

Figure 3-2. EQ basins (hatched) 



BITP Master Plan Update Section 3 

 

 

3-4 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

 Primary Clarifiers 

The primary treatment process removes easily settleable material from the screened and de-gritted 

wastewater. The system includes two sets of primary clarifiers totaling four basins, constructed in 

2013. The primary treatment system includes magnetic flow meters that provide an estimate of 

primary influent flow. All of the primary clarifiers include scum collectors, surface return flight sludge 

collectors, and primary sludge pumps.  

In addition to the primary clarifiers, the 2013 project included an odor control facility and a future 

chemically enhanced primary treatment (CEPT) chemical building. 

 

Figure 3-3. Primary clarifiers  

20-year renovations are projected for 2033 and 2053, with a full rebuild not needed until 2080.  

The capacity of primary clarifiers may be determined through modeling, stress testing, or by using 

industry-standard indices. These primary clarifiers represent an aggressive design, with very high 

design loading rates per unit area, and performance to date has been good. Alternatives for capacity-

related expansions or upgrades will be developed as part of wet weather assessment in Section 4.3 

of this Update. 



BITP Master Plan Update Section 3 

 

 

3-5 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

 Aeration Basins 

The LOTT biological treatment system operates a modified four-stage Bardenpho process to optimize 

TIN removal from the incoming wastewater. Effluent from the primary sedimentation tanks flows 

through a series of anoxic (low dissolved oxygen) basins and aeration (higher dissolved oxygen) 

basins. These basins are identified as the first anoxic, first aeration, second anoxic, and final 

aeration basins.  

 

Figure 3-4. Aeration basins 

The secondary process was originally designed as a high purity oxygen facility. In the 1990s, this was 

expanded to nitrogen removal by removing the high purity oxygen aeration system and building a 

new set of deep basins. The process is currently being renovated again, this time with a more energy-

efficient pumping scheme and improved instrumentation and control.  

Given the ongoing upgrades, further work on the secondary process is not projected for another 20 

years, and a re-build of the main aeration basin should not be required until the 2060s or beyond. 



BITP Master Plan Update Section 3 

 

 

3-6 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

 Blower Building 

The process aeration blowers supply the aeration basins with air. In 2011, a new Neuros high-speed 

turbo blower was installed to add more control and redundancy to the process aeration system. The 

aeration blower system is being moved to a new facility as part of the Process Improvements project 

currently underway. This project includes a capacity expansion. 

As with the rest of the secondary process, a renovation is projected in approximately 20 years, with a 

full-scale rebuild not anticipated until the 2060s.  

 

Figure 3-5. Blower building 



BITP Master Plan Update Section 3 

 

 

3-7 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

 Secondary Clarifiers 

The purpose of the secondary clarifiers is to separate the biological solids from the clarified mixed 

liquor and return them to the aeration basins. Clarified effluent is sent to the disinfection facility.  

There are four clarifiers at the plant with a diameter of 120 feet and a 14.5-foot side water depth. A 

project to upgrade the secondary clarifiers was completed in 2007. The project included replacing 

the clarifier mechanisms, and both the waste activated sludge (WAS) and return activated sludge 

(RAS) pumping systems.  

 

Figure 3-6. Secondary clarifiers 

The secondary clarifiers are scheduled for renovation in 2027, with a full rebuild in 2063.  

Secondary clarifier capacity may become limited in the future, depending on the performance of the 

renovated secondary process, as well as influent composition. Historically, the secondary clarifiers 

have been the BITP’s primary capacity limitation, and the 2006 Plan focused on alternatives to 

provide additional capacity. A similar assessment is provided in Section 4.2 of this Update. 



BITP Master Plan Update Section 3 

 

 

3-8 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

 Disinfection 

The ultraviolet (UV) disinfection system is the final liquid stream processing step. Its purpose is to 

disinfect the effluent from the secondary clarifiers to satisfy the NPDES permit requirements for fecal 

coliform counts in the final effluent. A UV disinfection system works by exposing the bacteria in the 

effluent to UV light. 

  

Figure 3-7. UV disinfection  

UV disinfection system performance is contingent on the successful performance of the secondary 

clarifiers, since high suspended solids will block the UV radiation and reduce the amount available 

for disinfection. 

The original UV system was constructed in 1994 and upgraded in 2019, replacing the Trojan 3000 

system with the Trojan Sigma system. Five of the seven channels were deepened and equipped with 

the UV light banks, increasing each channels capacity to 19 MGD. Two channels remain vacant for 

future expansion if needed. The next major renovation is projected for 2043.  



BITP Master Plan Update Section 3 

 

 

3-9 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

 Budd Inlet Reclaimed Water Plant 

The Budd Inlet Reclaimed Water Plant (BIRWP), completed in 2004, produces Class A Reclaimed 

Water using sand media and sodium hypochlorite to filter and disinfect secondary effluent. Some 

water is used for internal processes at the BITP and the Capitol Lake Pump Station; the rest is 

available to end users. 

 

Figure 3-8. BIRWP  

The BIRWP is approaching a 20-year service milestone and is projected for renovations in 2025 and 

2045. The future of this facility will be evaluated in more detail in Phase 2 of the master planning 

update, which will focus on LOTT’s reclaimed water production and distribution facilities. 



BITP Master Plan Update Section 3 

 

 

3-10 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

 Solids Thickening 

The solids thickening process removes excess water from the combined primary sludge and WAS 

prior to anaerobic digestion. The BITP sludge thickening system consists of four rectangular 

dissolved air flotation thickener (DAFT) tanks. Bubbles of compressed air are injected into the 

sludge. With the help of polymer, those bubbles adhere to solids and cause the solids to rise to the 

surface of the tank, where they are skimmed off. 

 

Figure 3-9. Solids thickening  

The dissolved air flotation (DAF) system was constructed in 1983 and has historically and has 

operated at loading rates up to 60 pounds per square foot per day (lb/ft2/d). More recently, however, 

the system has been stressed due to two of the tanks being out of service for maintenance, and one 

of the in-service tanks having a new air saturation system. Stress testing in January of 2019 

suggested a rating of no more than 45 lb/ft2/d for the new system. Even with the lower rating, a fully 

operational four-tank system is projected to have capacity for both the 2050 and full connection 

scenarios. 

A pilot is underway to test a dual aspirating pump configuration to assist in the design of the near-

term upgrade planned for 2021. These upgrades are intended to extend the useful life of the DAF 

system by ten to fifteen years at which time an alternative form of thickening technology may be 

considered. This will be discussed further in Section 5. 

 Digestion 

The anaerobic digesters biologically stabilize thickened sludge from the DAFTs by converting portions 

of the sludge to carbon dioxide, methane, and water. Following anaerobic digestion, the residual 



BITP Master Plan Update Section 3 

 

 

3-11 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

material (biosolids) is suitable for land application. Thickened sludge is fed to the digesters through 

the recirculating sludge system. Recirculating sludge is withdrawn from each digester and pumped to 

sludge heat exchangers before being returned to the digesters to help ensure complete mixing and 

maintain mesophilic temperatures.  

  

Figure 3-10. Digesters  

Methane gas from the digesters is the principle fuel for the high-temperature heat loop system and 

the cogeneration system. Each digester is equipped with floating gasholder-type covers, which are 

supported by digester gas pressure. Each digester contains two separate gas-piping systems. The 

gas utilization system withdraws gas for use as fuel for the high-temperature heat loop system. The 

second system uses digester gas to continuously mix digester contents. A dedicated gas compressor 

recirculates digester gas through each digester. 

Both the floating covers and gas mixing systems are largely being phased out of the industry. Gas 

mixing is not as effective as more modern mixing approaches such as draft tubes or linear motion 

mixers. Floating covers may pose a safety risk and are notably unstable in conditions where 

biological foaming is present. Recently, corrosion along the edge of one of the digesters was 

identified and repaired. 

Historically, the digesters have performed well, and a capacity expansion was not projected to be 

needed until the 2030s or 2040s. Recently, however, performance has degraded, and more urgent 

capacity needs have come to light. While operating with one unit out of service for repairs and 

another unit providing for storage, operational staff have downgraded the loading capacity of the 

digesters from an industry-standard range of 0.15 to 0.20 pounds per cubic foot per day (lb/ft3/d) to 



BITP Master Plan Update Section 3 

 

 

3-12 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

0.08 lb/ft3/d. This downgrade is based on observations of process instability, including increased 

volatile acids production. These considerations mean that the current system is capacity-limited, and 

a capacity-related expansion needs to be addressed in the near-term. 

An alternatives analysis for expansion is presented in Section 4.4 of this Update.  

 Dewatering 

The solids dewatering process removes excess moisture from anaerobically digested sludge (2 

percent to 3 percent solids) to create biosolids (20 percent to 24 percent solids), which reduces land 

application hauling costs. Solids dewatering equipment consists of two centrifuges, dewatered 

sludge conveyance equipment, and loading facilities for sludge hauling trucks. All solids dewatering 

equipment is contained in the solids handling building. The 1979 facility has been completely 

overhauled, with a new system put in place in 2018.  

 

Figure 3-11. Dewatering 

Dewatered biosolids are discharged from the centrifuges into a screw auger conveyor and 

transferred to the biosolids hauling trucks for land application. Effluent from the centrifuges 

(centrate) is drained to a centrate handling facility. Centrate is then metered into the secondary 

treatment process to control the ammonia loading. 

Renovation of the dewatering facility is scheduled at 20 year increments in 2037 and 2057. No 

capacity needs are projected for either planning scenario.  



BITP Master Plan Update Section 3 

 

 

3-13 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

LOTT Master Plan Update_FINAL.docx 

 Energy Recovery 

The energy recovery system uses digester gas to produce energy. The biogas treatment system 

consists of hydrogen sulfide, siloxane, and moisture removal. The treated gas is primarily utilized in 

an engine generator, which produces both electricity and heat. If the engine is not available, or if 

excess gas is being produce, two boilers are available to produce heat. Two natural gas boilers are 

available as a backup to supplement heat to the system.  

The current engine generator is expected to reach the end of its useful life in 2025. It is anticipated 